SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13

Lowest Channel / 5MHz / QPSK

Lowest Channel / 5MHz / 16QAM
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 780.393 MHz 17.52 dam ML F7E.701 WAz 15.62 dam
T 1 777.26224 MHz 12.43 dBm Oce Bw 4,485514456 MHz TL L 777.27223 MHz 11.62 dBm Oce Bw 4,475524476 MHz
T2 1 781.74775 MHz 13.51 dam T2 1 78174775 MHZ 12.05 dam
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Middle Channel / 5MHz / 16QAM
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Ref Level 30.00 Gbm  Offset 11,90 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML 1 782.25 MHZ 16.75 dBm ML 7B3.200 MHz 16.56 dBm
TL 1 779.76224 MHz 10.97 dBm Occ Bw 4.485514486 MHz TL L 779.75225 MHz 11.32 dBm Occ Bw 4.485514486 MHz
T2 1 784.24775 MHz 11.19 d8m T2 1 784.23776 MHz 11.46 dBm
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Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,90 db & RBW 100 kHz RefLevel 20.00 dBm  Offset 11,30 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
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Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 783.031 MHz 17.07 dém ML 764,09 MHz 16.47 dBm
TL 1 782.25235 MHz 11.94 dBm Occ 8w 4.495504496 MHz TL L 782.25225 MHz 10.84 dBm Occ 8w 4.485514486 MHZ
T2 1 785.74775 MHz 11.59 dBm T2 1 785.73776 MHZ 11.35 dBm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13

Middle Channel / 10MHz / QPSK

Middle Channel / 10MHz / 16QAM

Date: 25.SEP 2020 21.13:46

Spectrum i 2ctrum =
Ref Level 30.00 cbm  Offset 11,30 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,30 db e RBW 300 kHz
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Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 7BL.081 MHz 18.50 dam ML 7B2.6579 MHZ 18.19 dam
T1 1 777.5245 MHz 12.31 dBm Oce Bw £.991008951 MHz T1 L 777.5245 MHz 11.67 dBm Oce Bw 5.971028971 MHz
T2 1 786.5158 MHz 11.51 dam T2 1 786.4955 MHz 12.52 dam

Date: 25 SEP 2020 211358

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-9 of 27




ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 13

Lowest Channel / 5MHz / 64QAM
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T1 1 777.26224 MHz 9.45 dBm Oce Bw 4,485514456 MHz
T2 1 781.74775 MHz 11.65 dBm
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ML 1 780.172 MHz 16.45 dBm M1 779.003 MHz 16.01 dBm
TL 1 779.74225 MHz 11.01 dBm Oce Bw 4.495504456 MHz T1 L 777.4845 MHz 10.38 dBm Oce Bw 9.050949051 MHz
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ML 1 785.260 MHz 15.28 dBm
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T2 1 785.73776 MHz 9.52 dbm
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

Conducted Band Edge

LTE Band 13 /5MHz / QPSK

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
@1 AvgPwr (@1 AvgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MRz | 775,000 MHz 5,250 knz 768,30470 MRz -60.42 dém -25.42 dB 763.000 MRz 775.000 MHz 5.250 Kz 77128971 Mhz ~60.54 dbm -25.54 de
775.000 Mz 775,500 MHz 100.000 kHz 775.21174 MHz -46.17 dém -33.17 d& 775.000 MHz 775.900 MHz 100.000 kHz 775.22433 MHz -48.45 dBm -35.45 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,99615 MHz -52.76 dBm -39.76 dB 775.900 MHz 776.000 MHz 30,000 kHz 775 00814 MHz 53.53 dam T40.53 B
776.000 MHz 788,000 MHz 100,000 kHz 777,36064 MHz 22.06 dBm -7.94 d8 776.000 MHz 788,000 MHz 100,000 kHz 78665135 MHz 22.40 dBm -7.60 de
788,000 MHz 788,100 MHz 30.000 kHz 78801214 MHz -52.63 dém -39.63 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00984 MHz -51.52 dBm -38.52 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.26399 MHz -48.51 dBm -35.51 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 80245 MHZ 3910 dBm 26 10d8
793.000 MHz 806,000 MHz 6.250 kHz B04,39610 MHz -60.38 dBm -25.38 dB 793.000 MHz 806,000 MHz & 250 ks B02.05844 MHz ~59.54 dbm 54 54 db,
Y
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Ref Level 30.00 dBm  Offset 11,30 dB Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 de Mode Auto Sweep
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[[Start 763.0 MHz 7007 pts Stop B06.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | RangeUp | REW | Fraquency | _Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency |  Powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 773,54346 MHz -60.35 dém -25.35 db 763,000 MHz 775.000 MAz 6.250 kHz 76453841 Az 6052 dbrm 25,52 db
775.000 MHz 775.900 MHz 100.000 kHz 775.88786 MHz -39.71 dém -26.71 d& 775.000 MHz 775.900 MHz 100.000 kHz 77584550 MHz -47.74 dBm -34.74 dB
775,900 MHz 776.000 Mz 30.000 kHz 77599045 MHz =43,69 dbm -30.59 db 775.900 MHz 776.000 MHz 30.000 kHz 775.99216 MHz -52.12 dBm -39.12 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.38162 MHz 8.02 dBm -21.98 db 776.000 MHz 788.000 MHz 100.000 kHz 784.73327 MHz 7.85 dBm -22.15 dB
788,000 MHz 788,100 MHz 30.000 kHz 788,05500 MHz -47.42 dBm -34.42 dB 788.000 MHz 788.100 MHz 30.000 kHz 768.04740 MHz -38.15 dem -25.15 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.55280 MHz -42.99 dBm -29.99 dB 788,100 MH= 783.000 MH2 100,000 kHz 78834231 MHz 34.18 dBm 2118 0B
793.000 MHz 806.000 MHz 6.250 kHz 794.57792 MHz -60.25 dém -25.25 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.00649 MHz -59.58 dbm -24.58 dB
Y
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

pectrum x| se um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
5GL Count 100/100 SGL Count 100,100
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Freguency | Powerabs |  Atimit Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 766,65035 MHz ~60.39 dém -25.39 de 763.000 MHz | 775.000 MAz 6.250 khz 774,41858 Mhz ~60.52 dBm -25.52 dB
775.000 MHz 775,900 MHz 100,000 kHz 775,85010 MHz -45.89 dBm -32.69 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.86808 MHz 4851 dBm 35.61 dB
775.900 MHz 776,000 MHz 30.000 kHz 775,99995 MHz -50.35 dBm -37.35 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.93931 MHz 53.27 dbm 40.27 db
776.000 MHz 788.000 MHz 100.000 kHz 777,32468 MHz 21.38 dBm -68.62 db 776.000 MHz 788.000 MHz 100.000 kHz 786.62737 MHz 21.63 dBm -9.37 d8
788,000 MHz 788,100 MHz 30.000 kHz 788.09306 MHz -52.86 dBm -39.86 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.00095 MHz -47.16 dBm -34.16 dB
788.100 MHz 793.000 MHz 100,000 kHz 788.26399 MHz -48.55 dBm -35.55 dB 788 100 MH= 783.000 MHz 100,000 kHz 786 62203 MHz -39.76 dBm 2676 db
793.000 MHz 806.000 MHz 6.250 kHz 804.83766 MHz -60.50 dém -25.50 d& 793.000 MHz B806.000 MHz 5.250 kHz 802.04545 MHz -60.34 dbm -25.34 dB
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@1 AvgPwr [@1 avgPwr
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | [|[Start 763.0 MHz 7007 pts Stop 806.0 MHZ
purious E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,32268 MHz -60.30 dém -25.30 de 763.000 MHz 775.000 Mz 5.250 k2 771.33766 Mhz 60,55 dbm 25,55 dB
775,000 MHz 775,900 MHz 100,000 kHz 775,99555 MHz -41.35 dem -26.39 de 775.000 MHz 775,900 MHz 100.000 kHz 775.86538 MHz -47.73 dBm 34.73 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99206 MHz -45.04 dém -32.04 dB 775.900 MHz 776,000 MHz 30,000 kHz 775.91613 MHz 52.16 dBm 30,16 dB
776.000 MHz 788,000 MHz 100.000 kHz 780.48951 MHz 7.17 dém -22.83dB 776.000 MHz 788.000 MHz 100.000 kHz 785,46454 MHz 6.85 dBm -23.15 dB
788.000 MHz 788,100 MHz 30.000 kHz 788,00064 MHz -48.71 dém -35.71 d 788.000 MHz 768.100 MHz 30.000 kHz 786.09595 MHz -39.51 dBm -26.51 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,24441 MHz -44.00 dém -31.00 dB 788,100 MH= 783.000 MH2 100,000 kHz 788 22463 MH= 35,00 dBrm 22,00 dB
793.000 MHz 508,000 MHz 5.250 kHz 79317532 MHz -60.33 d&m ~25.33 d& 753.000 MHz 806.000 MHz £.250 kHz 793.08442 MHz -59.68 dBm -24.68 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13/ 5MHz / 64QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB

pectrum x| se um
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit ¢heck PABS Limit ¢heck PA
20 dble—feuEiaLs Line sas L oo 20 dbife—$PURIOUS | INE ABS pass |‘
10 dem- l\ 10 deém J‘l
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-10 dem = ‘“ -10 dem — I l
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-40 dem -40 dBm J L
50 dBm l \“'\-—Jlk—"” i 50 dBm _hJ\“_J r
iR, £ 0GB
Start 763.0 MHz 7007 pts Stop 806.0 MHz Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | RangeUp | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Freguency | Pawerabs | ALimit
763.000 MHz 775.000 MHz 6.250 kHz 771,13387 MHz -60.54 dBm -26.54 dB 762.000 MHz 775.000 MHz 6.250 kHz 767.21379 MHz -60.51 dBm -25.51 dB
775.000 MHz 775,900 MHz 100000 kHz 775.25400 MHz -47.82 dBm -34.82 dB 775.000 MHz 775,900 MHz 100.000 kHz 77571973 MHz 48 45 cbm 3549 db
775.900 MHz 776,000 MHz 30.000 kHz 775,96628 MHz -52.85 dBm -39.85 dB 775.000 MHz 776.000 MHz 30,000 kHz 77509346 MHz 53.19 dam 40,19 dB
776.000 MHz 788,000 MHz 100,000 kHz 777,33666 MHz 20.34 dBm -9.66 d 776.000 MHz 788,000 MHz 100,000 kHz 786.63936 MHz 20.50 dBm -9.50 d8
788,000 MHz 788,100 MHz 30.000 kHz 78804321 MHz -53.05 dém -40.05 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.07767 MHz -51.98 dem -38.98 dB
788.100 MHz 793,000 MHz 100.000 kHz 788,42552 MHz -48.54 dBm -35.54 dB 788 100 MH= 783.000 MHz 100.000 kHz 788 31224 e 40 22 dBm o752 db
753.000 MHz 205.000 MHz 6.250 kHz 800.31818 MHz -60.42 dém -25.43 dB 753.000 MHz 806,000 MHz £.250 kHz 802.42208 MHz -60.36 dbm -25.36 db
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Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 d8m Offset 11.30 de Mode Auto Sweep
SGL Count 1007100 SGL Count 100/100
@1 AvgPwr [@1 avgPwr
Limit fheck PAES Limit Gheck PARS
20 dble—fRURIONS | INE ABS BAKS 20 dbipe—$RURIONS | INE ABS DA
10 dBm- 10 dém
o de I ‘ 0 dBm ‘
-10 dam - ! l -10 dem — ¥
-20 dbm i \ -20 dem }‘ i
SRURIGUS_LINE_ABS / 1 | SPURIGUS_LINE_aBS_ k‘_
-40 dBm -40 dBm i"‘
-50 d8m [J t -50 dem i
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | [ Start 763.0 MHz 7007 pts Stop B06.0 MHz
puri E Spurious Emissions
__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6.250 kHz 774,69431 MHz -60.40 dém -25.40 db 763.000 MHz 775.000 MRz 6.250 kHz 77223676 MHz 60,44 dBm 25 44 dB
775.000 MHz 775,900 MHz 100,000 kHz 77589505 MHz -43.18 dém -30.15 d& 775.000 MHz 775,900 MHz 100.000 kHz 77584560 MHz 47.53 dbm ~34.93 dB
775,900 MHz 776.000 Mz 30.000 kHz 175 97450 MHz =48,95 dbm -33.95 dB 775.900 MHz 776.000 MHz 30.000 kHz 775.99725 MHz -52.32 dBm -39.32 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.96803 MHz 6.21 dBm -23.79 dB 776.000 MHz 788.000 MHz 100.000 kHz 782.75524 MHz 5.01 dBm -23.99 dB
788,000 MHz 788,100 MHz 30.000 kHz 78804770 MHz -49.25 dBm -36.25 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.06608 MHz -41.17 dBm -28.17 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,28357 MHz -44.74 dBm -31.74 dB 788,100 MH= 783.000 MH2 100,000 kHz 788, 10245 MHz 37.03 dBm 2403 dB
793.000 MHz 806.000 MHz 6.250 kHz 802,40909 MHz -60.42 dEm -25.42 d& 793.000 MHz B806.000 MHz 5.250 kHz 793.01948 MHz -59.85 dbm -24.85 dB
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SPORTON LAB.
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Report No. : FG070401B

LTE Band 13/ 10MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum x| se n =
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit ¢heck PARS Limit ¢heck PABS
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\ \
50 dBm l- I | JE— | \ \i_.__,{\
<50.dB, PE < AW 2VipE |
Start 763.0 MHz 7007 pts Stop 806.0 MHz || |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 768,04006 MHz -60.52 dém -25.52 d8 763.000 MHz 775.000 MAz £.250 kHz 766.30270 MHz -60.47 dBm -25.47 db
775.000 Mz 775.900 MHz 100.000 kHz 775.84830 MHz -48.01 dBm -35.01d8 775.000 MHz 775.900 MHz 100.000 kHz 775.51474 MHz -48.37 dBm -35.37 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99565 MHz -52.63 dém -39.63 dB 275.900 MHz 776.000 MHz 30,000 kHz 775.00894 MHz 53.30 dbm 40.30 dB
776.000 MHz 788.000 MHz 100.000 kHz 777,62438 MHz 22.28 dBm -7.72 dB 776.000 MHz 788.000 MHz 100.000 kHz 786.39960 MHz 22.47 dBm -7.53d8
788.000 MHz 788,100 MHz 30.000 kHz 786,00574 MHz -52,58 dem -39.50 d 788.000 MHz 788,100 MHz 30.000 kHz 788,05090 MHz -52.52 dBm -30.52 dB
788.100 MHz 793.000 MHz 100,000 kHz 788,22483 MHz -48.39 dém -35.39 dB 785,100 MH= 783.000 MH2 100,000 kHz 78083881 MHz 4184 dBm 2554 db
793.000 MHz 906.000 MHz 6.250 kHz 804,94156 MHz -60.28 dém -25.28 dB 293.000 MHz B06.000 MH2 6.050 kHz BOE 55165 MHz 80,08 dBm ~56.08 dB
i ¢ - X i w
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SPORTON LAB.
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Report No. : FG070401B

LTE Band 13/ 10MHz / 16QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] o
Spectrum x| se n =
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 cvgPwr
Limit ¢heck PARS Limit ¢heck PARS
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10 dBm r 10dBm “
ods ‘ 0dBm f\
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LA s .
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Start 763.0 MHz 7007 pts Stop 806.0 MHz || |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MAz 775,000 MHz 5,250 kHz 76838561 MRz ~60.60 dBm 25,60 d 763.000 MHz 775.000 Mz 6.250 knz 764,01209 MHz -60.56 dBm -25.56 db
775.000 Mz 775.900 MHz 100.000 kHz 775.84251 MHz -46.84 dBm -33.84 dB 775.000 MHz 775.900 MHz 100.000 kHz 775.17308 MHz -48.55 dBm -35.55 dB
775.900 MHz 776.000 MHz 30.000 kHz 775,99326 MHz -51.75 dém -38.75 dB 775.500 MHz 776.000 MHz 30,000 kHz 775.92143 MHz 53.35 dbm 40.35 dB
776.000 MHz 788.000 MHz 100,000 kHz 777,58841 MHz 21.49 dém -8.51 dB 776,000 MHz 788.000 MHz 100,000 kHz 78638761 MHz 21.46 dBm 554 da
788,000 MHz 788,100 MHz 30.000 kHz 788.00864 MHz -53.10 dém -40.10 d& 788.000 MHz 788.100 MHz 30.000 kHz 768.01164 MHz -51.05 dBm -38.05 d&
788.100 MHz 793.000 MHz 100,000 kHz 788,20524 MHz -48.51 dém -35.51 dB 785,100 MH= 783.000 MH2 100,000 kHz 780 77028 MH= 42.51 dBm 2051 dB
793.000 MHz 906.000 MHz 6.250 kHz 797,33117 MHz -60.36 dém -25.36 dB 753.000 MHz B06.000 MH2 6.050 kHz B04.62087 MHzZ 80,41 cBm 56 41 dB
)i ] L CJ i
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Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 773.48352 MHz -60.21 dBm -25.21 dB
775.000 MHz 775.900 MHz 100.000 kHz 775.88966 MHz -41.56 dBm -29.56 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.99585 MHz -45.52 dBm -32,52 dB
776.000 MHz 788.000 MHz 100.000 kHz 780.27373 MHz 4.18 dBm -25.82 dB
786.000 MHz 788.100 MHz 30.000 kHz 788.03661 MHz -36.64 dBm -23.64 dB
788,100 MHz 793,000 MHz 100,000 kHz 788.12203 MHz -32.54 dBm -19.54 dB
793,000 MHz 806,000 MHz 6.250 kHz 793.05844 MHz -54.15 dBm -19.15 dB
~7
[ ] o
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SPORTON LAB.
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Report No. : FG070401B

LTE Band 13/ 10MHz / 64QAM

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB

[ ] m
Spectrum x| se n =
Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30,00 dém  Offset 11.30 dB Mode Autg Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvaPwr (@1 AvgPwr
Limit §heck PABS Limit ¢heck PABS
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Start 763.0 MHz 7007 pts Stop 806.0 MHz || |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Powerabs | ALimit Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 768,00500 MHz -60.54 dBm -25.54 dB 763.000 MHz 775.000 MAz £.250 kHz 763.64136 MHz -60.64 dém -25.64 db
775.000 Mz 775.900 MHz 100.000 kHz 775.78986 MHz -48.26 dBm -35.26 dB 775.000 MHz 775.900 MHz 100.000 kHz 775,37987 MHz -48.57 dBm -35.57 dB
775.900 MHz 776.000 MHz 30.000 kHz 775.92423 MHz -52.81 dBm -39.81 d8 275.900 MHz 776.000 MHz 30,000 kHz 77506359 MHz 53.56 dbm 40.56 dB
776.000 MHz 788,000 MHz 100.000 kHz 777.62438 MHz 20.25 dBm -0.75 d8 276.000 MHz 788,000 MHz 100,000 kHz 786.43556 MHz 20.33 dBm 067 da
788.000 MHz 788,100 MHz 30.000 kHz 786,00255 MHz -52,97 dém -39.97 d& 788.000 MHz 788,100 MHz 30.000 kHz 788,06059 MHz -52.27 dBm -30.27 dB
788.100 MHz 793.000 MHz 100.000 kHz 788.14161 MHz -48.61 dBm -35.61 dB 785,100 MH= 783.000 MH2 100,000 kHz 700 80455 MH= 42,80 dBm >0.50 db
793.000 MHz 506,000 MHz 6.250 kHz 802.65584 MHz -60.21 dém -25.31 dB 293.000 MHz B06.000 MH2 6.050 kHz 703.03247 MHzZ 80,40 cBm Z56.40 dB
i ] [| (] i
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763.000 MHz 775.000 MHz 6.250 kHz 773.13586 MHz -60.45 dBm -25.45 dB
775.000 MHz 775.900 MHz 100,000 kHz 775.82582 MHz -42.77 dBm -29.77 de
775.900 MHz 776.000 MHz 30,000 kHz 775.99396 MHz -46.46 dBm -33.46 de
776.000 MHz 788.000 MHz 100.000 kHz 781.30470 MHz 2.97 dém -27.03 dB
788.000 MHz 788,100 MHz 30.000 kHz 788.03142 MHz -39.02 dBm -26.09 db
788,100 MHz 793,000 MHz 100.000 kHz 788.39615 MHz -34.92 dBm -21,92 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.00649 MHz -56.03 dBm -21,03 dB
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

IC LTE Band 13/ 5MHz / QPSK

Lowest Band Edge /1 RB

Highest Band Edge / 1 RB
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Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Ref Level 30.00 dem  Offset 11.30 de Mode Auto Sweep
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Start 763.0 MHz 7007 pts Stop 806.0 MHz | |['Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs |  alimit Rangelow | Rangeup | RBW | Frequency | Powerabs |  ALimit
763.000 MHz 775.000 MHz 6.250 kHz 773,36364 MHz ~60,72 dém 2572 db 763.000 MHz | 775.000 MHz 6.250 khz 774,07003 Mhz ~60.73 dBm ~25.73 dE
775.000 MHz 776,900 MHz 100.000 kHz 77689525 MHz -30.57 dém -17.57 dB 775.000 MHz 776.900 MHz 100,000 kHz 776.87627 MHz 48,67 dBm 3567 dB
776.900 MHz 777.000 MHz 30,000 kHz 77699515 MHz -24.67 dBm -11.67 dB 776,500 MHz 777.000 MHz 30,000 kHz 776.09805 MHz 53.11 dbm 40.11 db
777.000 MHz 787.000 MHz 100.000 kHz 777,35465 MHz 21.86 dBm -6.14 db 777.000 MHz 787.000 MHz 100.000 kHz 786.68531 MHz 22.11 dBm -7.89 d8
787.000 MHz 787,100 MHz 30.000 kHz 78704191 MHz -52.90 dém -39.90 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00095 MHz -23.76 dBm -10.76 d&
787.100 MHz 793.000 MHz 100,000 kHz 788,09316 MHz -48.66 dBm -35.66 dB 787 100 MH= 783.000 MHz 100,000 kHz 787 10295 MHz 30,61 dBm 1761 de
793.000 MHz 806.000 MHz 6.250 kHz 79642208 MHz -60.60 dBm -25.60 d& 793.000 MHz B806.000 MHz 5.250 kHz 798.65584 MHz -60.52 dbm -25.52 dB

)
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Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 773,35165 MHz -60.28 deém -25.28 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 768,65235 MHz -60.69 dbm -25.60 de
775.000 MHz 776.900 MHz 100,000 kHz 776.89336 MHz -29.03 dBm -16.03 d& 775.000 MHz 776.900 MHz 100.000 kHz 77687627 MHz -44.51 dbm -31.51 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99466 MHz -28.98 dBm -15.98 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.91044 MHz -48.28 dBm -35.28 dB
777.000 MHz 787.000 MHz 100.000 kHz 779.72228 MHz 7.81 dBm -22.19 d& 777.000 MHz 787.000 MHz 100.000 kHz 793,15884 MHz 7.45 dBm -22.55 dB
787.000 MHz 787,100 MHz 30.000 kHz 78709515 MHz -46.12 dBm -33.12 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00634 MHz -20.62 dbm -16.62 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.10884 MHz -42.21 dBm -29.21 dB 787,100 MHz 793.000 MHz 100.000 kHz 787,10205 MHz 230,87 dBm -17.97 dB
793.000 MHz 806.000 MHz 6.250 kHz 80346104 MHz -60.48 dém -25.48 d8 793.000 MHz B06.000 MHz 6.250 kHz 793,11039 MHz -59.73 dBm -24.73 dB

Il

Date: 28.SEP.2020 04:13:13

i

Date: 28.8EP.2020 04.19:56

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-17 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

IC LTE Band 13/ 5MHz / 16QAM

Lowest Band Edge / 1 RB

Highest Band Edge / 1 RB
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Spurious Emissions Spurious Emissions
__Rangelow | Rangeup | RBW | Freguency | Ppowerabs |  Atimit | Rangelow | Rangeup | RBW | Freguency | _Powerabs |  ALimit
763.000 MRz | 775.000 MHz 5,250 knz 770,27073 MRz ~60,50 dém -25.80 d& 763.000 MHz | 775.000 MHAz 5.250 Kz 77337562 MRz ~60.71 dem -25.71 de
775.000 MHz 776.900 MHz 100,000 kHz 77668197 MHz -25.20 dBm -12.20 dB 775.000 MHz 776,900 MHz 100.000 kHz 776.59156 MHz 48,77 dBm 3577 dB
776.900 MHz 777,000 MHz 30.000 kHz 776.99985 MHz -23.39 dBm -10.39 dB 776,500 MHz 777.000 MHz 30.000 kHz 776.93561 MHz 53,30 dbm —40.36 db
777.000 MHz 787.000 MHz 100.000 kHz 777,31469 MHz 21.11 dém -6.89 db 777.000 MHz 787.000 MHz 100.000 kHz 786.62537 MHz 21.34 dBm -9.66 dB
787.000 MHz 787,100 MHz 30.000 kHz 787.06089 MHz -52.98 dém -39.98 d& 787.000 MHz 787.100 MHz 30.000 kHz 767.00265 MHz -24.44 dBm -11.44 dB
787.100 MHz 793.000 MHz 100,000 kHz 788.03422 MHz -48.66 dBm -35.66 dB 787 100 MH= 783.000 MHz 100,000 kHz 787 10295 MHz ~26.16 dBm 1316 a8
793.000 MHz 806.000 MHz 6.250 kHz 803,26623 MHz -60.58 dém -25.58 d& 793.000 MHz B806.000 MHz 5.250 kHz 803.55195 MHz -60.70 dbm -25.70 dB
Y
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puri E Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit Range Low Rangeup | RBW | Frequency | Powerabs | ALimit
763.000 MHz 775.000 MHz 6,250 kHz 772,81219 MHz -60.60 d&ém -25.60 d& 763.000 MHzZ 775.000 MAz 6.250 kHz 772,15285 MHz -60.76 dbm -25.76 dB
775.000 MHz 776.900 MHz 100,000 kHz 776.89525 MHz -31.91 dBm -18.51 de 775.000 MHz 776.900 MHz 100.000 kHz 776,88766 MHz -44.07 dbm -31.07 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99925 MHz -32.61 dBm -19.61 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.98826 MHz -48.43 dBm -35.43 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.48152 MHz 6.85 dBm -23.15 d& 777.000 MHz 787.000 MHz 100.000 kHz 782,95904 MHz 6.70 dBm -23.30 dB
787.000 MHz 787,100 MHz 30.000 kHz 78704510 MHz -47.35 dBm -34.35 d& 787.000 MHz 787.100 MHz 30.000 kHz 787.00125 MHz -32.42 dbm -19.42 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.43302 MHz -43.29 dBm -30.29 dB 787,100 MHz 793.000 MHz 100.000 kHz 78711474 MHz ~32.43 dBm -19.43 dB
793.000 MHz 806.000 MHz 6.250 kHz 79665584 MHz -60.56 dém -25.66 d& 793.000 MHz B06.000 MHz 6.250 kHz 793,29221 MHz -59.97 dBm -24.97 dB
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SPORTON LAB.
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IC LTE Band 13 / 5MHz / 64QAM
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Rangelow | Rangeup | RBW | Freguency | Powerabs |  aLimit Rangelow | Rangeup | RBW | Freguency | PowerAbs |  ALimit
763.000 MRz 775.000 MRz 6.250 kHz 765,39161 Mhz ~60.62 dBm -25.62 d& 762.000 MHz 775,000 MRz 6.250 khz 766,42258 MHz ~60.75 dBrm -25.75 0B
775.000 MHz 776.900 MHz 100,000 kHz 776.89525 MHz -30.63 dBm -17.63 dB 775.000 MHz 776,900 MH= 100,000 kHz 77678516 MHz 48,79 dbm 35,79 db
776.900 MHz 777,000 MHz 30.000 kHz 776.99765 MHz -26.60 dBm -13.60 dB 776.900 MHz 777.000 MHz 30,000 kHz 776.93721 MHz Z53.49 dBrm 20,49 db
777.000 MHz 787,000 MHz 100.000 kHz 777.34466 MHz 20.10 dém -9.90 d& 777.000 MHz 787.000 MHz 100.000 kHz 786.64535 MHz 20.26 dBm -9.74 dB
787.000 MHz 767,100 MHz 30.000 kHz 787.01254 MHz -52.02 dém -40.02 de 787.000 MHz 767.100 MHz 30.000 kHz 767.00005 MHz -25.00 dBm -12.00 d&
787.100 MHz 793.000 MHz 100,000 kHz 7B7.15599 MHz -48.77 dBm -35.77 dB 787100 MH= 783.000 MH2 100,000 kHz 78710295 MHz 30,73 dbm 1773 ds
793.000 MHz 508,000 MHz 5.250 kHz 802.11039 MHz -60.53 dBm ~25.53 db 753.000 MHz 806.000 MHz £.250 kHz 794.44805 MHz -60.81 dBm -25.81 dB
Y
i X T

Date: 28,.SEP.2020 04:28:20

Date: 28 SEP.2020 04:31:42

Lowest Band Edge / Full RB

Highest Band Edge / Full RB

P

m

Sp

um

Ref Level 30,00 dém Offset 11.30 dB

Ref Level 30.00 dBm  Offset 11.30 d& Mode Auto Sweep Mode Auto Sweep

SGL Count 100/100 SGL Count 100/100

@1 AvgPwr [@1 avgPwr
Limit ¢heck PARS Limit ¢heck PARS

20 dbire—$BURIOUS | INE ARS DAKS 20 dbipe—$RURIONS | INE ABS DA

10 dBm. 10 dém

ode [ ‘ 0dem "

-10 dBm __! l -10 dem ——

| |

-20 dBm J ! -20 dem - L

SRURIGUS_LINE_ABS A | SPURIGUS_LINE_aBS_

40 dBm 40 dBm

50 dBm r’ -50 dBm

A05Bm Lo dRms

Start 763.0 MHz 7007 pts Stop 806.0 MHz | |[ Start 763.0 MHz 7007 pts Stop 806.0 MHZ

purious E Spurious Emissions

__Rangelow | RangeUp | RBW | Frequency | _Powerabs | Alimit | Range Low Rangeup | RBW | Frequency |___powerabs | ALimit
763.000 MHz 775,000 MHz 6,250 kHz 770,33067 MHz -60.72 dem -25.72 dB 763.000 MHz 775.000 MAz 5.250 k2 774.82617 Mhz 60,74 dbm 2574 dB
775.000 MHz 776,900 MHz 100,000 kHz 776,99715 MHz -34.01 dém -21.01 de 775.000 MHz 776.900 MHz 100.000 kHz 776.87438 MHz -44.46 dBm 31,46 dB
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763.000 MHz 775,000 MHz 6,250 kHz 770,21079 MHz -60.74 dém -25.74 d8 763.000 MHz 775.000 MAz £.250 kHz 765.11588 MHz -60.80 dm -25.80 db
775.000 Mz 776.900 MHz 100.000 kHz 776.88157 MHz -37.79 dBm ~24.79 dB 775.000 MHz 776.900 MHz 100.000 kHz 77640175 MHz -48.68 dBm -35.68 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99585 MHz -37.21 dém -24.21 dB 776,900 MHz 777.000 MHz 30,000 kHz 76.99915 MHz 53.00 dBm —40.00 db
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787.000 MHz 767,100 MHz 30.000 kHz 787,07428 MHz -52.89 dem -39.89 d8 787.000 MHz 787,100 MHz 30.000 kHz 787,00275 MHz -36.57 dBm -23.57 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.50964 MHz -48.55 dBm -35.55 dB 787100 MH= 783.000 MH2 100,000 kHz 78710295 MHz 30,27 dbm 56 27 dB
793.000 MHz 806.000 MHz 6.250 kHz 79579870 MHz -60.47 dBm -25.47 di 793.000 MHz B806.000 MHz 5.250 kHz 793.18831 MHz -60.52 dbm -25.52 dB
i L - X i w

Date: 28.SEP.2020 04:43:24

Date: 28 SEP.2020 04:45:04

Band Edge / Full RB

Date 28 SED 2100 043824

Spectrum I |u§
Ref Level 30.00 dém  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100
@1 AvgPwr
Limit ¢heck PASS
20 dhmr‘ PURIOUS INE ABS DASS
10 dBm
0 dém ]
-10 dBm —— \
-20 dem 7
. / \u.
| SPURIOUS_LINE_ABS_ T~
-40 dBm / \V""‘\
-50 dem |
ALdEm ™M
Start 763.0 MHz 7007 pts Stop 806.0 MHz
Spurious Emissions
Rangelow | RangeUp | RBW | Frequency |  PoweraAbs | ALimit |
763.000 MHz 775.000 MHz 6.250 kHz 774.02298 MHz -60.48 dBm -25.48 dB
775.000 MHz 776,900 MHz 100,000 kHz 776.89715 MHz -21.72 dém -18.73 de
776.900 MHz 777.000 MHz 30,000 kHz 776.98826 MHz -34.60 dBm -21.60 de
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763.000 MHz 775,000 MHz 6,250 kHz 77327972 MHz -60.63 dém -25.63 dB 763.000 MHz 775.000 MAz £.250 kHz 773.77123 MHz -60.61 dBm -25.51 db
775.000 Mz 776.900 MHz 100.000 kHz 776.87248 MHz -35.10 dBm -22.10 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.88197 MHz -48.72 dBm -35.72 dB
£76.900 MHz 177.000 M2 20.000 kHz 176.99056 MHz -35.59 dBm -22.58 d8 776.500 MHz 777.000 MHz 30.000 kHz 776,97617 MHz -52.97 dBm -39.97 de
777.000 MHz 787.000 MHz 100.000 kHz 777.56444 MHz 21.23 dBm -8.77 d8 277.000 MHz 787,000 MHz 100,000 kHz 786.98561 MHz 21.43 dBm Toe7 de
787.000 MHz 767,100 MHz 30.000 kHz 787,00265 MHz -53.04 dem -40.04 d& 787.000 MHz 787,100 MHz 30.000 kHz 787,00155 MHz -36.32 dBm -23.32 dB
787.100 MHz 793.000 MHz 100.000 kHz 787.39765 MHz -48.64 dBm -35.64 dB 787,100 MH= 783.000 MH2 100,000 kHz 787 12063 MH= 34.70 dbm 5170 dB
793.000 MHz 806.000 MHz 6.250 kHz 797.50000 MHz -60.63 dém -25.63 d& 793.000 MHz B806.000 MHz 5.250 kHz 800.43506 MHz -60.71 dbm -25.71 dB
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776.900 MHz 777.000 MHz 30.000 kHz 776.98586 MHz -37.56 dBm -24.56 dB
777.000 MHz 787.000 MHz 100.000 kHz 780.27173 MHz 3.96 dBm -26.04 dB
787.000 MHz 787.100 MHz 30.000 kHz 787.00335 MHz -34.66 dBm -21.66 dB
787,100 MHz 793,000 MHz 100.000 kHz 787.10884 MHz -30.72 dBm -17.79 dB
793,000 MHz 806,000 MHz 6,250 kHz 793.01948 MHz -54.53 dBm -19,53 dB
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IC LTE Band 13/ 10MHz / 64QAM
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763.000 MHz 775,000 MHz 6,250 kHz 763,67732 MHz -60.55 dém -25.55 dB 763.000 MHz 775.000 MAz £.250 kHz 76645654 MHz -60.40 dBm -25.40 dB
775.000 Mz 776.900 MHz 100.000 kHz 776.89146 MHz -35.19 dBm -26.19 dB 775.000 MHz 776.900 MHz 100.000 kHz 776.82502 MHz -48.75 dBm -35.75 dB
776.900 MHz 777.000 MHz 30.000 kHz 776.99456 MHz -39.89 dBm -26.89 dB 776.900 MHz 777.000 MHz 30.000 kHz 776.97028 MHz 53.36 dbm ~40.36 db
777.000 MHz 787.000 MHz 100.000 kHz 777.56444 MHz 20.14 dBm -0.86 dB 277.000 MHz 787,000 MHz 100,000 kHz 786.40550 MHz 20.29 dBm 071 de
787.000 MHz 767,100 MHz 30.000 kHz 78704720 MHz -52.81 dém -39.81d8 787.000 MHz 787,100 MHz 30.000 kHz 787,00115 MHz -40.65 dBrm -27.65 d&
787.100 MHz 793.000 MHz 100.000 kHz 787.14421 MHz -48.72 dBm -35.72 dB 787,100 MH= 783.000 MH2 100,000 kHz 787 10205 MH= 30,83 dbm 26.93 dB
793.000 MHz 506,000 MHz 6.250 kHz 802.60390 MHz -60.56 dém -25.56 dB 293.000 MHz B06.000 MH2 6.050 kHz 703.31818 MHz 6057 dBm Z26.67 dB
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787.000 MHz 787.100 MHz 30.000 kHz 787.00215 MHz -37.00 dBm -24.00 dB
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30.000 MHz 763.000 MHz 100.000 kHz 254.36907 MHz -56.68 dBm -45.668 db 30.000 MHz 763.000 MHz 100.000 kHz 258.03223 MHz -58.51 dém -45.51 dB
806.000 MHz 1.000 GHz 100.000 kHz 087.05697 MHz -57.15 dBm -44.15 de 806.000 MHz 1.000 GHz 100.000 kHz 991.32284 MHz -£7.28 dem -44.28 de
1.000 GHz 3.000 GHz 1,000 MHz 1.55511 GHz -45.44 dBm -32.44 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.55461 GHz -45.668 dBm -32.68 dB
3,000 GHz 8.000 GHz 1,000 MHz 6.99485 GHz -42.69 dBm -29.69 di 3.000 GHz 8.000 GHz 1.000 MHz 6.98985 GHz -42.82 dBm -29.82 dB
) J - ) J ( “

Date: 25.SEP 2020 20:52:02

Date: 25 SEP 2020 20:52-43

Middle Channel / QPSK

Middle Channel / 16QAM

Spectrul pectru
Ref Level 0.00 dBm  Offset 11.30 dg Mode Auto Sweep Ref Level 0.00 dBm  Offset 11.30 dB Mode Auto Sweep
SGL Count 100/100 SGL Count 100/100
@1 AvgPwr (@1 AvgPwr
Limit (Lhnrk PARS Limit (Lhnr:k Pak
10 ddfyE—§RURIOUS LINE_ABS PABS 10 difjg $PURIOUS LINE_ABS PABS
| SPURIOUS_LINE_ABS_ [ SPURIOUS_LINE_ABS_
-20 dBm -20 o8
-30 dBm: -30 dam
-40 dBm -40 o
7 ™ L IO 1 - (S P——
-50 dBm -50 dam
o A
-70 dBm -70 dam
-80 dBm -80 dB
-90 dBm -50 dam
Start 30.0 MHz 18004 pts Stop 8.0 GHz Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions Spurious Emissions
Rangelow | Rangeup | RBW | Frequency |  Powerabs | ALimit Rangelow | RangeUp | RBW | Frequency |  Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 3732.78836 MHz -£8.52 dBm -45.63 dB 20.000 MHz 763.000 MHz 100.000 kHz 256.93328 MHz -5£8.42 dBm -45.43 dB
806.000 MHz 1.000 GHz 100.000 kHz 962.81909 MHz -57.24 dBm -44.24 d& 806.000 MHz 1.000 GHz 100.000 kHz 992.48626 MHz -57.52 dém -44.52 dB
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2,000 GHz £.000 GHz 1,000 MHz 6.99335 GHz -42.79 dBm -29.79 dB 3,000 GHz 3.000 GHz 1.000 MHz 6.99535 GHz -42.58 dém -29.58 dB
— —
) J o ) J

Date: 25.SEP.2020 20.54.03

Date: 25 SEP.2020 20:53:23

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 A13-23 of 27




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13 / 5SMHz
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30.000 MHz 763.000 MHz 100.000 kHz 258.03223 MHz -£8.65 dBm -45.65 dB 20.000 MHz 763.000 MHz 100.000 kHz 400.16317 MHz -£3.51 dBm
806.000 MHz 1.000 GHz 100.000 kHz 963.45775 MHz -57.33 dBm -44.33 d& 806.000 MHz 1.000 GHz 100.000 kHz 962.72214 MHz -57.45 dém -44.45 dp
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30.000 MHz 763.000 MHz 100.000 kHz 254.00275 MHz -58.65 dBm -45.65 d& 30.000 MHz 763.000 MHz 100.000 kHz 389.90630 MHz -58.62 dém -45.62 dB
806.000 MHz 1.000 GHz 100.000 kHz 937.51474 MHz -57.30 dBm -44.30 dB 806.000 MHz 1.000 GHz 100.000 kHz 982.11244 MHz -5£7.38 dem -44.38 de
1.000 GHz 3.000 GHz 1,000 MHz 2.99825 GHz -47.27 dBm -34.27 dB 1.000 GHz 3.000 GHz 1.000 MHz 1.56011 GHz -46.43 dBm -33.43 dB
3,000 GHz 8.000 GHz 1,000 MHz 6.99935 GHz -42.64 dBm -29.64 dB 3.000 GHz 8.000 GHz 1.000 MHz 6.98635 GHz -42.62 dBm -29.62 dB
— —

i

J

Date: 25 SEP 2020 21:08:46

Highest Channel / 64QAM

Spectru

Ref Level 0.00 dBm  Offset 11.30 dB

SGL Count 100/100

Mode Auto Sweep

@1 AvgPwr

PA
PA

ks

55

Limit Gheck
LINE_ABS

10 édrnl‘u IPURIUUb

| SPURIOUS_LINE_ABS_

-20 dBm

-30 dBm

-40 dBm:

-50 dém

-70 dBm

-80 dBm

-90 dem

Start 30.0 MHz 18004 pts

Stop 8.0 GHz

Spurious Emissions

Rangelow | Rangeup | RBW | Frequency |  Powerabs |

ALimit

763.000 MHz
1.000 GHz

100.000 kHz
100.000 kHz

260.23013 MHz
975.32584 MHz
1.000 GHz 3.000 GHz 1.000 MHz 1.56461 GHz
3.000 GHz 8.000 GHz 1.000 MHz 6.99185 GHz

-58.76 dbm
-57.30 dBm
-47.47 dBm

-42.66 dBm
—

30.000 MHz
B06.000 MHz

-45.76 d&
-44.30 dB
-34.47 dB
-29.66 dB

Il )

Date: 25.SEP.2020 21.13:34

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 13/ 10MHz

Middle Channel / 64QAM

Spectrum

SGL Count 100/100

Ref Level 0.00 dBm Offset 11.30 d&

Mode Auto Sweep

@1 AvgPwr
Limit lLImrk mt
10 aarn[‘b‘ [PIIRIEJII.‘\ INE_ABS PABS
| SPURIOUS_LINE_ABS_
-20 dBm
-30 dBm:
-40 dBm
? i ]
-50 dBm
"
-70 dBm
-80 dBm
-00 dam
Start 30.0 MHz 18004 pts Stop 8.0 GHz
Spurious Emissions
Rangelow | Rangeup | RBW | Frequency | Powerabs | ALimit
30.000 MHz 763.000 MHz 100.000 kHz 248.87431 MHz -58.63 dBm -45.63 d&
806.000 MHz 1.000 GHz 100.000 kHz 088.51124 MHz -57.40 dBm -44.40 de
1.000 GHz 3.000 GHz 1,000 MHz 1.55561 GHz -46.48 dBm -33.48 dB
3,000 GHz 8.000 GHz 1,000 MHz 6.99235 GHz -42.74 dBm -29.74 dB

i

Date: 25.SEP 2020 21:31

=
=

TEL : 886-3-327-3456
FAX . 886-3-328-4978
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ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

Frequency Stability

Test Conditions LTE Band 13 (QPSK) / Middle Channel Limit
BW 10MHz Note 2.
Temperature Voltage

(°0) (Volt) Deviation Result
(Ppm)
50 Normal Voltage 0.0041
40 Normal Voltage 0.0079
30 Normal Voltage 0.0027
20(Ref.) Normal Voltage 0.0000
10 Normal Voltage 0.0156
0 Normal Voltage 0.0052

-10 Normal Voltage 0.0015 PASS
-20 Normal Voltage 0.0090
-30 Normal Voltage 0.0003
20 Maximum Voltage 0.0014
20 Normal Voltage 0.0000
20 Battery End Point 0.0092

Note:

1. Normal Voltage =3.85 V. ; Battery End Point (BEP) =3.6 V. ; Maximum Voltage =4.39 V.

2. The frequency fundamental emissions stay within the authorized frequency block.

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 A13-27 of 27




samonis. FCC RADIO TEST REPORT Report No. : FG070401B
LTE Band 17
Peak-to-Average Ratio
Mode LTE Band 17 / 10MHz
Mod. QPSK 16QAM Limit: 13dB
RB Size 1RB Full RB 1RB Full RB Result
Lowest CH 3.62 4.64 4.67 551
Middle CH 3.57 4.67 4.61 6.00 PASS
Highest CH 3.57 4.67 4.20 5.91
Mode LTE Band 17 / 10MHz
Mod. 64QAM Limit: 13dB
RB Size 1RB Full RB Result
Lowest CH 5.59 6.23 - -
Middle CH 571 6.35 - - PASS
Highest CH 5.33 6.41 - -
TEL : 886-3-327-3456 Page Number : Al7-1 of 24

FAX . 886-3-328-4978




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz / QPSK

Lowest Channel / 1RB

Lowest Channel / Full RB

Spectrum

=

Ref Level 30.00 dém
Att 30 dB

Offset 11,20 db
AQT 2 ms @ RBW 10 MHz

Ref Level 30.00 dém
30 dB

lo At

Offset 11,20 db
AQT 2 ms @ RBW 10 MHz

(@152 view

(@152 view

(CF 709.0 MHz

Mean Pwr + 20,00 dB

00

(CF 709.0 MHz

Mean Pwr + 20.00 dB

Date: 25.SEP 2020 22 24,09

G y Cumulative Di Function G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2227 dem 25,90 dbm 3.63 d8 .70 6B 3.54 0B Trace 1 | 23.08 dem 28,32 dbm 5.24 d8 2.35 d8 3.86 d8 4.64 d8 4.95 08
I ——— I e———
J

L JL

Date: 25.SEP 2020 222819

Middle Channel / 1RB

Middle Channel / Full RB

Date: 25.SEP 2020 22 24.29

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
B :;‘_\‘ {.
o I ™ ‘
it - N =%
0.0 3 0.0 3
1E- 1E- .
¥ X
\ il 0
1E 1E \
1 1 i
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2241 dem | 26.01 dbm 3.60 d8 2.61 08 3.48 0B 3.57 0B 3.50 08 Trace 1 | 23.08 dem 28,24 dbm 5.17 d8 2.41d8 3.91d8 4.67 d8 5.01 68
I ——— e e
L ) ) B e L i ] W e

Date: 25.SEP 2020 22 24.38

Highest Channel / 1RB

Highest Channel / Full RB

Date: 25.SEP 2020 22 24.48

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
=5 i
e i ol Iy
o — o ——
3 =<, ', b
\ %
\ \
0.0 P 0.0 -
! : X .
| 5 \ <
i3 1E4 -
T 3
\ 5
N 1 \
, \
1E 1E l\
1 1 |
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2241 dem 25,98 dbm 3.57 d8 2.61 08 3.48 0B 3.57 0B 59 d8 Trace 1 | 22,96 dem 28,12 dbm 5.16 d8 2.43 d8 3.91d8 4.67 d8 4.95 08
l— l—
L )i ) B e L )i ] W e

Date: 25.SEP 2020 22 24.56

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-2 of 24



SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz / 16QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum

=

pectrum

Ref Level 30.00 dém  Offset 11.20 d& Ref Level 30.00 dém  Offset 11.20 d&
Att 30 8 AQT 2 ms @ RBW 10 MHz lo At 30 8 AQT 2 ms @ RBW 10 MHz
(@152 view (@152 view

(CF 709.0 MHz

Mean Pwr + 20,00 dB

00

(CF 709.0 MHz

Mean Pwr + 20.00 dB

L JL

Date: 25.SEP 2020 2228:10

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 [ 2150 dem 26,17 dbm 4.67 d8 2.99 6B .64 0B .67 0B .70 0B
| ———
AERRRREE e

Ci y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 22,13 dBm 27.92 dBm 5.79 d8 3.01 d8 4.93 da 5.51 d8 5.74 dB
I ———
L JL J [ [T i

Date: 25.SEP 2020 22 28:20

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum

Ref Level 30.00 dém

Offset 11,20 db

Spectrum

Ref Level 30.00 dém

Offset 11,20 db

I att 308 AQT 2 ms @ RBW 10 MHz I att 308 AQT 2 ms @ RBW 10 MHz
@153 view @152 view
-
<
0.0 -
= Y S
S N S
1€ ‘ - 1€ 1
N \ N
| 5
1€ i 1€ “l
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB

L JL

Date: 25.SEP 2020 22 28:30

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% |
Trace 1 21.59 dBm 26,19 dBm 4.60 da 3.07 dB 4.55 dB 4.61 dB 4.64 dB
l—
| BERREEE I )

L JL

Date: 25.SEP 2020 22 28:39

C y Cumulative Di: Function Samples: 130000
Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 2211 dem 28,97 dbm 5.85 d8 3.01d8 5.01d8 5.00 d8 5.64 08
l—
Wy we

Highest Channel / 1RB

Highest Channel / Full RB

L JL

Date: 25.SEP 2020 22 28:49

Date: 25.SEP 2020 22 28:59

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
|
0.0 E 0.0 o g
2 V\_ 2
] . ]
1E- - 1E- -
5 \ N
1E 1E T
CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Di Function Somples: 130000 G y Cumulative Di Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 | 2180 dem 26,06 dBm 4.25 d8 2.90 6B .14 0B .20 0B .26 0B Trace 1 [ 2211 dem 28,79 dbm 5.68 d8 2.95 d8 4.95 dB 5.91d8 5.43 08
| ——— I ———
J [ CTTT stk L JL J [ L111]

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-3 of 24




ssamonias. FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17 / 10MHz / 64QAM

Lowest Channel / 1RB

Lowest Channel / Full RB

rum i pectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
Att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o o
0.0 0. <
5 5 3
1E- - 1E4 Y
% | X
\ \
1E 1E i
CF 709.0 MHz Mean Pwr + 20.00 dB CF 709.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 [ 20,57 dem 26,13 dbm 5.57 da 2.99 6B 5.54 0B 5.5 0B 8 Trace 1 [ 2119 dem 27,68 dbm 6.70 d8 3.10 d8 5.16 d8 5.23 d8 5.64 08
— — —
L JL J [ | SEERCEENC L JL J [ [T i

Date: 25.SEP 2020 22 30.08

Date: 25.SEP 2020 2230:18

Middle Channel / 1RB

Middle Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db
o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz
@152 view @152 view
o
0.0 0.0
£ S
5 \; A
| \,
1E- 1E-
\ X
1E 1E
\\
4
|
. |
\ I \
ICF 710.0 MHz Mean Pwr + 20.00 dB ICF 710.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000
Mean | Peak | crest | 0% | 19% | pa%e | op.o1% | Mean | Peak | crest | 10% | 105 | D19 | Do |
Trace 1 20,47 dBm 26,19 dBm 5.72 d8 2.10 dB 5.59 dB 5.71 dB 80 dB Trace 1 21.23 dBm 29.02 dBm 7.79 d8 3.07 d8 5.13 d8 6.35 dB 7.30 dB
l— l—
L )i J [ L )i ] (I

Date: 25.SEP 2020 22 30:28

Date: 25.SEP 2020 22 30.37

Highest Channel / 1RB

Highest Channel / Full RB

Spectrum i Spectrum i
Ref Level 30.00 cbm  Offset L1120 db Ref Level 30.00 cbm  Offset L1120 db

o att 3008 AQT 2 ms ® RBW 10 MHz o att 3008 AQT 2 ms ® RBW 10 MHz

@152 view @152 view

o
o o \
0.0 | 0.0 s
| B N o
1E; F 1€ S -
| v )
1€ 1 1€ -
B
1

1 1 =

CF 711.0 MHz Mean Pwr + 20.00 dB CF 711.0 MHz Mean Pwr + 20.00 dB
G y Cumulative Distri Function Somples: 130000 G y Cumulative Distri Function Samples: 130000

Mean | Peak | crest | 0% | 19% | Mean | Peak | crest | 10% | 105 | D19 | Do |

Trace 1 20,66 dBm 25,99 dBm 5.33 d8 2.10 dB 5.25 dB Trace 1 21.14 dBm 28,97 dBm 7.83 d8 3.07 d8 5.22 d8 6.41 dB 7.22 dB
I e—— | ———
L L J L L J

Date: 25.SEP 2020 22 30:47

Date: 25.SEP 2020 22 30.57

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number 1 Al7-4 of 24




SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

26dB Bandwidth

Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - 4.94 4.84 9.83 9.73 - -
Middle CH - - - 4.94 491 9.65 9.73 - -
Highest CH - - - 4.92 4.81 9.81 9.71 - -
Mode LTE Band 17 : 26dB BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - 4.93 9.71 - - -
Middle CH - - - 4.87 9.77 - - -
Highest CH - - - 4.92 9.73 - - -

TEL : 886-3-327-3456
FAX . 886-3-328-4978

Page Number

1 Al7-50f 24




ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17

Lowest Channel / 5MHz / QPSK Lowest Channel / 5MHz / 16QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™Il 16.71 dBm| ™Il 16.24 dBm|
704.99200 MHZ| it 707.57900 MHz
20 20 1
Y . ARR 26.00 dB N . R . ndm 26.00 dB
- i dndind it st el AR \ 4.935000000 MHz o Vi Mo s WiV L dian s 4.835000000 MHZ]
Q factor | 142.7) Q factor 146.3
o $ 0 1 |
Y Y ¥
04 - Li0d +
] \
20 d / 20 d { \‘
/ 3
/ - I - PO I P (Ve LY, LV Ve
TN E— W.VA g _ A AaY ¥ ;
40 df 40 di
50 d 50 d
&nd 60 d
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 706.5 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML 1 704.392 MRz 16.71 dBm ndB_down 4.935 MHz ML 707.579 MHz 16.24 dBm ndB_down 4,835 MHz
TL 1 704.022 MHz -9.29 dBm nd8 26.00 dB TL L 704.072 MHz -9.63 dBm n 26.00 dB
T2 1 708.958 MHz -9.18 d8m qQ factor 1427 T2 1 70B.908 MHZ -9.90 dBm qQ factor 146.3
L U J wa L JU J

Date: 25.SEP 2020 21.51:62 Date: 25 SEP 2020 215204

Middle Channel / 5MHz / QPSK Middle Channel / 5MHz / 16QAM

ectrum =
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11.20 db e RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
™M1[1] 17.00 dBm) ™M1[1] 1628 dBm)
708.76100 MHz . 708.35200 MHZ]
20 20 -
S TN 26.00 dB A nd 26.00 dB
o il Bt -t S Y 4.935000000 MHZ 04 puchad e B e \ 4.905000000 MHZ]
{ Q factor 143.6) Q factor \ 1444
od ‘ | 0 di :
T Lt
10 10 di .\
204 20d W
N m Lo ey
e Girda
40 df 40 de
50 d S0 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 10.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 708.781 MHz 17.00 dBm nd@ down 4.935 MHz M1 70B.352 MHz 16.28 dBm nd@ down 4,905 MHZ
T 1 707.522 MHz -8.78 dBm nd8 26.00 dB TL L 707.562 MHz -9.90 dBm nd8 26.00 dB
T2 1 712.458 MHz -8.74 dBm Q factor 143.6 T2 1 712.468 MHz -9.54 dBm Q factor 144.4
L U J wa L JU J

Date: 25.SEP 2020 21.56:59 Date: 25 SEP 2020 215710

Highest Channel / 5MHz / QPSK Highest Channel / 5MHz / 16QAM

Spectrum Spectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 100 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 100 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att a0ds SWT 1% s @ VBW 300 kHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 17.1a dm| mili] 16.68 dBm|
712.80100 MHzZ| . 713.98000 MHz
e . EJ‘B 26.00 dB & N ndB 26.00 dB
04 AN e 4.915000000 MHz 0 A A WA ey ‘l 4.805000000 MHz
,’ Q factor \ 145.0) / Q factor 148.6
0 di 0
{ ¢ 1
5 \
-od f 04 ¥ .
; \
20d + . 20 o \
Al b N
o b, B . LW I _
Aden e # 8 de it -
P g
-40d -40 d
-50 d -50 di
-60 df -60 di
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 713.5 MHz 1001 pts pan 10.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result
ML 1 712.801 MHz 17.13 dBm ndB down 4.915 MHz ML 713.56 MHz 16.68 dBm ndB down 4,505 MHz
T1 1 711.042 MHz -9.08 dBm nds 26.00 d8 T1 1 711.092 MHz -9.37 dBm nds 26.00 da
T2 1 715.958 MHz -8.37 dBm Q factor 145.0 T2 1 715596 MHz -9.07 dBm Q factor 148.6
L I ) - L I ) L
Date: 25.SEP 2020 21.59.06 Date: 25 SEP.2020 21.59.18

TEL : 886-3-327-3456 Page Number 1 Al7-6 of 24
FAX . 886-3-328-4978



ssamonias. FCC RADIO TEST REPORT Report No. : FG070401B

LTE Band 17

Lowest Channel / 10MHz / QPSK Lowest Channel / 10MHz / 16QAM

rum = pectrum =

pe
Ref Level 30.00 cbm  Offset 11,20 db = RBW 300 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de SWT  126ps @ VBW 1MHz Mode auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
(@ 17k Max (@17 Max
M1[1] 18.64 dBm| ™M1[1] 18.61 aBm)
M1 711.6570 MHz 712.9960 MHz,
20 20
age S 26.00 dB| e e 26.00 dB|
104 Bwe 0.830000000 MHz| 10 4 - N 9.730000000 MHz|
] Q factor 72.4 ] Q factor \ 73.9]
d ! i | ]
o F 0 s =
104 ," L0 d i ¥
{ / \\
-20d = v 20 d — — =
g A S A » e [\~ R C
a0 30
40 df 40 de
50 d S0 d
-6 df -60 di
CF 709.0 MHz 1001 pts Span 20.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 711.657 MHz 18.84 dam nd8 down 9.83 MHz ML 712.995 MHz 18.61 dam nd8 down 9.73 WHz
T 1 704.025 MHz -7.00 dBm nd8 26.00 dB TL L 704.085 MHz -7.38 dBm n 26,00 d8
T2 1 713.855 MHz -7.54 dam qQ factor 2.4 T2 i 713815 MHz -7.72 dam qQ factor 73.3

L U J L JU J

Date: 25 SER 2020 220359 Date: 25 SEP 2020 220411

Middle Channel / 10MHz / QPSK Middle Channel / 10MHz / 16QAM

o
v
Ref Level 30.00 GBm  Offset 1120 dB & RBW 300 kHz RefLevel 30,00 Bm  Offset 11,20 dB & RBW 300 kHz
o att 30dB SWT  12.6ps @ VBW 1MHz  Mode Auto FFT e att 30dE SWT 126 ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
[@ 17k Max |
mili] 18.95 dBm| mili] 17.44 dBm|
M1 2.8970 M A 9820 M
0 712.8970 MHzZ| - L 707.9820 MHz
N T W, 26.00 dB| - AN BB~ o 26.00 dB|
104 { - N Bw 9.650000000 MHz| 104 N T Bw Y 9.730000000 MHz|
] Q factor \ 73.9 ] Q factor 72.9}
\ i
0 di = 0di
i 3 7
04 ! ‘ 104 bl
/ A /
-20d o 20 di
pev T A W vy : o o — = T
| o
Zan -30
-0 d -40 di
50 d -50 di
-60 d 60 d
CF 710.0 MHz 1001 pts Span 20.0 MHz CF 710.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
M1 1 712.897 MHz 18.95 dBm nd@ down 9.65 MHz M1 1 707.982 MHZ 17.44 dBm nd@ down 9,73 MHz
TL 1 705.185 MHz -7.31 dBm ndd 26.00 dB TL L 705.125 MHz -8.55 dBm n 26.00 dB
T2 1 714.815 MHz -6.51 dBm qQ factor 73.9 T2 1 714,855 MHz -8.47 dBm qQ factor 72.8

L U J L JU J

Date: 25.SEP 2020 2208.06 Date: 25 SEP 2020 220817

Highest Channel / 10MHz / QPSK Highest Channel / 10MHz / 16QAM

rum pectrum
Ref Level 30.00 dém  Offset 11,20 dB & RBW 300 kHz Ref Level 20,00 dém  Offset 11.20 db & RBW 300 kHz
o Att 30dE SWT 126 @ VBW 1MHz  Mode Auto FFT I Att 30de SWT  126ps @ VBW 1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 1007100
@17k Max @17k Max
™Il 17.40 dBm| ™Il 16.20 dBm)|
0 710.4610 MHzZ| - M 709.7410 MHz
i SUPSRE e ) PN NN 26.00 dB)| / [t 26.00 dB|
04 f Bu 9.810000000 MHZ| 104 Bu \ 9.710000000 MHZ]
] Q factor 72.4 ] Q factor \ 73.1
d | 4 / 1
o 1'3 0 T e
04 10 d T
\ i |
20 d 20 d !
- v —~ - S VA S — =
ot % | =T =
= 30
-40d -40 d
-50 d -50 di
60 d -60 db
CF 711.0 MHz 1001 pts Span 20.0 MHZ CF 711.0 MHz 1001 pts Span 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result | Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 710.461 MHz 17.40 dBm ndB down 9.61 MHz ML 709.741 MHz 18.28 dBm ndB down 9,71 MHz
TL 1 706.065 MHz -8.19 dém ndé 26.00 dB TL 1 706.105 MHz -7.64 dBém ndé 26.00 d8
T2 1 715.875 MHz -8.56 dBm Q factor 72.4 T2 1 715515 MHz -7.72 dBm Q factor 73.1
L I ) - L I ) L
Date: 25.SEP 2020 2211:13 Date: 25 SEP.2020 2211.25
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

LTE Band 17

Lowest Channel / 5MHz / 64QAM

Lowest Channel / 10MHz / 64QAM

3 pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att a0de SWT 19 ps @ VBW 300 kHz  Mode Auta FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 15k Max [035k Max
™M1[1] 15.02 dBm) ™M1[1] 15.92 dBm)
708.30800 MHz 708.2010 MHz,
= ndB L 26.00 dB @  ndB 26.00 dB
o Y | ATy L [y 4.925000000 MHZ 04 e - e 9.710000000 MHZ]
I Q factor Al 143.8 { Q factor \\ 72.9
od / b 0d / 1
4 Y T 4
A
10 ¥ ¢ 10 di -!
200 / A 0 /
/ | RN
Aot \ A\ N (i st
AT LT A i VA v 40
-40 df -40 di
50 df 50 d
-6 df -60 di
CF 706.5 MHz 1001 pts Span 10.0 MHz CF 709.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result |
ML f 708.308 MHz 15.02 dsm nd8 down 4.925 MHz ML 7DE.201 MHz 15.92 dam nd8 down 9.71 Wz
T 1 704.042 MHz -10.74 dBm nd8 26.00 dB TL L 704.165 MHz -9.70 dBm n 26,00 d8
T2 1 708.968 MHz -10.99 dBm Q factor 143.8 T2 1 713.B75 MHz -10.43 dBm Q factor 72.9
L U J wa L JU J

Date: 25.SEP 2020 22 15:54

Date: 25 SEP 2020 222157

Middle Channel / 5MHz / 64QAM

Middle Channel / 10MHz / 64QAM

ectrum pectrum 2
Ref Level 30.00 cbm  Offset 11,20 db = RBW 100 kHz RefLavel 30.00 dbm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100/100 SGL Count 100/100
(@ 17k Max (@17 Max
MI[1] 15.45 dBm)| 17.74 dBm
710.75900 MHz 710.9790 MHz,
20 ar 20
yndB 26.00 dB -~ 26.00 dB
w0 P e Vi "\r'»/‘u’“«\] 4865000000 MHz 104 il el . 9.770000000 MH|
T Q factor ] 146.1 T Q factor \ 72.8
d | P 4
° \ ° {
o = 5
10 df - - Z10d ¥
[ \ §
T I - -
Py S TN AVAPTN o R Wy o Y e
40 d -40 de
50 df 50 d
-6 df -60 di
CF 710.0 MHz 1001 pts Span 10.0 MHz CF 710.0 MHz 1001 pts Span 20,0 MHz
Marker Marker
Type | Ref | Tre | X-value 1 Y-value | Function | Function Result | Type | Ref | Tre | X-value 1 Y-value | Function | Function Result
ML f 710.758 MHz 15.45 dam nd8 down 4.865 MHz ML L 710.979 MHz 17.74 dBm nd8 down 9.77 Wz
T 1 707.572 MHz -11.03 dam nd8 26.00 dB TL L 705.125 MHz -8.15 dBm nd8 26,00 d8
T2 1 712.438 MHz -10.16 d8m Q factor 146.1 T2 1 714.895 MHz -8.58 dBm Q factor 72.8
L U J wa L JU J

Date: 25.SEP 2020 2218:27

Date: 25 SEP 2020 222430

Highest Channel / 5MHz / 64QAM

Highest Channel / 10MHz / 64QAM

Spectrum Spectrum
Ref Level 30.00 Gbm  Offset 11,20 db & RBW 100 kHz RefLevel 20,00 dBm  Offset 11,20 db e RBW 300 kHz
o Att 30de  SWT 19 s @ VBW 300 kHz  Mode Auto FFT o Att 30dE SWT  12.6ps @ VBW  1MHz  Mode Auto FFT
SGL Count 100,100 SGL Count 100/100
[@ 17k Max |
mili] 15.24 dBm| mili] 16.42 dBm|
714.50900 MHzZ| . 707.6230 MHz
20 Bl‘éﬂ 26.00 dB| 2 /Y A ~ llt\I} - 26.00 dB|
104 P B e VA A B A ey 4.915000000 MHz| 104 s - A ""*"\ 9.730000000 MHz|
i Q factor \ 145.4) / Q factor \ 72.7
/ | d / \
od 7 i 0 ] =
/ 2 o 4 5
T \ / \
20 d [ | — 4
S Wt .
OB = el =
-40d -40 d
50 df -50 di
60 df -60 de
CF 713.5 MHz 1001 pts Span 10.0 MHz CF 711.0 MHz 1001 pts an 20.0 MHz
Marker Marker
Type | Ref | Trc | X-value | ¥-value | __Function | Function Result Type | Ref | Tre | X-value | ¥-value | __Function | Function Result |
ML 1 714.508 MHz 15.24 dBm ndB down 4.915 MHz ML 707.623 MHz 16.42 dBm ndB down 9.73 MHz
TL 1 711.062 MHz -11.20 dam nds 26.00 dB TL L 706. 185 MHz -9.34 dBm nds 26.00 d8&
T2 1 715.978 MHz -11.21 dm Q factor 145.4 T2 1 715.515 MHz -9.67 dBm Q factor 72.7
L I ) - L I ) L

Date: 25.5EP.2020 2219.31

Cate: 25 SEP.2020 222534
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SPORTON LAB.

FCC RADIO TEST REPORT

Report No. : FG070401B

Occupied Bandwidth

Mode LTE Band 17 : 99%0OBW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. QPSK [16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM| QPSK |16QAM
Lowest CH - - - - 4.50 4.48 9.03 8.95 - -
Middle CH - - - - 451 4.50 9.07 8.99 - -
Highest CH - - - - 4.48 451 9.07 9.05 - -
Mode LTE Band 17 : 99%0BW(MHz)
BW 1.4MHz 3MHz 5MHz 10MHz 15MHz 20MHz
Mod. 64QAM 64QAM 64QAM 64QAM 64QAM 64QAM
Lowest CH - - - - 4.51 - 8.99 - - -
Middle CH - - - - 4.50 - 9.03 - - -
Highest CH - - - - 4.52 - 9.03 - - -
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